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Test Report

Product name: PORCELAIN PANEL(GLAZED POLISHED)
Client: GUANGDONG MONALISA TRADING CO.,LTD

Manufacturer: MONALISA GROUP CO., LTD

Test Sort: Entrusted Test
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report
Form No.: QR-CX049-01A/Ed.11.0 Page 1 of 3
Product Name, PORCELAIN PANEL Production Date,
Model and (GLAZED POLISHED) Production Batch -
Dimension 1600mm*3600mmx>15.5mm
Trademark/Grade __/ Sample Number —
GUANGDONG MONALISA TRADING Classificati
Client CO.,LTD Test Classification | Eptrusted Test
XIQIAO TEXTILE INDUSTRIALZONE, | Sample Quantity / 12 PCS/
Client Address NANHAIDISTRICT,FOSHAN, Method of Sample | Provided by
GUANGDONGCHINA Receipt client
Manufacturer
(As the Applicant | MIONALISA GROUP CO., LTD Receival Date 2019-12-25
Claimed)
Manufacturer Address| XJQIAQ TEXTILE INDUSTRIAL ZONE,
(As the Applicant | NANHAIDISTRICT.FOS : Sample Receiver | LiDongping
Claimed) GUANGDONGCHINA
Sample’s State and PIECES(Glazed) b 2019-12-26 ~
gz az est Date
Characteristic 2020-03-18
Test Basi ISO 13006:2018 (Annex G) Ceramic tiles —Definitions, classification,, characteristics
est Basis
and marking
Except the test items No.12~No.20 are not verdlct th’?” fx M comply
Test Y
Result
1 20200348 /
Any copy of test report is invalid wnthout ofﬁcnal‘tmt seal
Remarks
Approved by : ‘% T Checked by : %%7& Tested by : L:J







